

**TEST REPORT**

Issued To : SAFETRACK ENGINEERS PVT LTD  
A-11, 1ST FLOOR  
SEC-09

Report No.: 150131010/1501310030 Date: 11-Feb-2015

Sample Description :

DOR 31-Jan-2015

TLJ BOND HOT DIPPED GALVANIZED STEEL, PVC INSULATED, 20MM SQUARE  
L=2MTR

NOIDA-201301

Phone/Fax: 9971458222

Kind Attn. : MR. RUDRA PRAKASH SINGH

Your Ref. No. :

ID:1501310030

TEST	PROTOCOL	RESULT
<b>Conductor DC Resistance:</b> Ω/km (At 20°C)	IS:10810(pt-5)1984	30.35

*jeep*  
Analyst



TRA -004257